

# Linfoma de Grandes Células B

## **CHOP + Rituximabe**

Ciclofosfamida: 750 mg/m<sup>2</sup> IV D1

Doxorrubicina: 50 mg/m<sup>2</sup> IV D1

Vincristina: 1,4 mg/m<sup>2</sup> IV D1 (dose máxima 2 mg)

Prednisona: 100 mg VO D1 ao D5

Rituximabe: 375 mg/m<sup>2</sup> IV D1

a cada 21 dias

Ref. (01)

## **R-ICE (regime de resgate)**

Rituximabe: 375mg/m<sup>2</sup> IV D1

Ifosfamida: 5000 mg/m<sup>2</sup> IV contínua por 24 horas D4

Etoposide: 100 mg/m<sup>2</sup> IV D3 ao D5

Carboplatina: AUC 5 IV D4

Mesna: 5000 mg/m<sup>2</sup> IV na mesma bolsa de infusão de Ifosfamida.  
a cada 14 dias

Filgrastima: 5 µg/kg D7 ao D14.

Ref. (02)

1. Coiffer B, *et al.* Rituximab plus CHOP in combination with CHOP chemotherapy in patients with diffuse large B-cell lymphoma; an update of the GELA study. *N Engl J Med* 2002; 346:235-242.
2. Kewalramani T *et al.* Rituximab and ICE as second-line therapy before autologous stem cell transplantation for relapsed or primary refractory diffuse large B-cell lymphoma. *BLOOD* 2004; 103-10.